

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

FLO-24-07-17-01

Products: Laminate flooring HDF quality WR+ with XPS underlay; (5,8+2 - 6,4+2) mm

Client: Classen-Industries GmbH
An der Birkenpfuhlheide 6
15837 Baruth / Germany

Order: Reaction to fire tests according to EN ISO 9239-1:2010-06 and
EN ISO 11925-2:2020-03

Test report: 2724342/1

Test results:

Property	Results	Declaration according to EN 13501-1:2018-12
Reaction to fire according to EN ISO 9239-1 Critical heat flux Smoke production	8,0 kW/m ² 12,3 % x min	Reaction to fire class B_{fl}-s1*
Reaction to fire according to EN ISO 11925-2 Extent of flame ≤ 150 mm	fulfilled	

* Valid on wooden or mineral subfloor in end use application, using adhesives or not.

Dresden, 17/07/2024



R. Gumbel
Head of laboratory

R. P. B. A.
Engineer in charge